
DRAFT ENVIRONMENTAL IMPACT ASSESSMENT 
REPORT 
   For 

Proposed Barley based distillery for production of 30KLPD of Malt Spirit and 2 

KLPD Craft Gin and bottling plant of 1000 cases per day of IMFL/ Bottling in 

India/Blended Scotch Whisky 

M/s ANGUS DUNDEE INDIA PRIVATE LIMITED 

Mohal Parei Village- Salol, Tehsil & Distt. Kangra Himachal Pradesh 
[ Project or Activity of schedule 5(g), Distilleries, Cat-B1] 

Project Area- 34529 Sqm. 
[TOR letter no: TO25B2504HP5890978N dated 26th May, 2025] 

Study Period: 15th March- 15th June, 2025 

 

 
 

 
 
 

 

 
 

 
 

 
 

 
 

 

PREPARED BY 
 

M/s JMS ENVIRO CARE & INNOVATIVE CENTRE 

(QCI/NABET Certificate: NABET/EIA/24-27/ IA 0142) Valid upto 20.06.2027) 
[...]
1. Distillation Process 1.0 

 Total 1.0 

 

 

 

 

 



DEIA Report of Proposed Grain/Barley Based Distillery for Production of Capacity 30 KLPD Of Malt Spirit  

and 2 KLPD Craft Gin Plant and Bottling Plant of 1000 Cases per day of IMFL/Bottling in India/Blended Scotch 

Whiskey at Mohal Parei Village Salol, Tehsil, District Kangra, Himachal Pradesh 

 

  JMS Enviro Care & Innovative Centre   
    (QCI/ NABET Certificate No: NABET/EIA/24-27/IA 0142)    

46 | P a g e  

 

Table 2.15  

Total Water Requirement (Malt spirit + Craft Gin Plant) 

S No. Particulars Fresh Water 

(KLD) 

Wastewater 

Generation 

(KLD) 

Reuse of treated 

wastewater 

(KLD) 

Total Water 

Requirement 

(KLD) 

1. Malt spirit distillery (30 

KLD) 

498 392 390 888 

2. Craft Gin Plant (2.0 

KLD) 

1 **4 **6 7 

 Total 499 396 396 895 

 Domestic 5 4 4 5 

 Grand Total 504   900 

 

NOTE: 

* From the above it is evident that   the total water consumption for production of Malt Spirit and Craft 

Gin will be 900 KLD. Out of which 504 KLD shall be met by using fresh water and remaining 396 

KLD shall be met by recycling the treated wastewater.   

** In Craft Gin production plant, the fresh water   to the tune of 1 KLD will be required in distillation 

process and 6 KLD of water requirement in the pilot fermenters and maceration shall be met from 

treated wastewater, thereby, the total requirement in this plant will be to the tune of 7 KLD.  Out of 6 

KLD of treated wastewater, 4 KLD will be met from treated wastewater of Craft Plant and 2 KLD of 

treated wastewater will be taken from Malt Spirit Plant. 



DEIA Report of Proposed Grain/Barley Based Distillery for Production of Capacity 30 KLPD Of Malt Spirit  

and 2 KLPD Craft Gin Plant and Bottling Plant of 1000 Cases per day of IMFL/Bottling in India/Blended Scotch Whiskey at Mohal Parei Village Salol, Tehsil, District 

Kangra, Himachal Pradesh 

 

  JMS Enviro Care & Innovative Centre   
    (QCI/ NABET Certificate No: NABET/EIA/24-27/IA 0142)    

47 | P a g e  

 

Malt Silo PLANT CAPACITY 30 KLPD

60 TPD Malt Intake MALT 60 TPD Total Water Consumption = 900 TPD

4 Roller Malt Mill Fresh water consumption = 504 TPD

60 TPD Grist Reuse of treated wastewater = 396 TPD

Grist Case

60 TPD Grist 96 TPD Fresh Water

Pre - Masher 228 TPD Process Water

60 TPD Grist

Sparging/ Weak Wort/CIP 96 TPD 30 TPD Steam

30 TPD Condensate to Boiler

CIP to ETP 17 TPD

65 TPD Spent Grain 

Mashing & Fermentation 302 TPD Wort

Fermentation 7 TPD CO2

Steam 240 TPD 295 TPD 240 TPD Condensate to Boiler

Feed from the Malt Spirit Process

181 TPD Spent Wash to MEE 8334 Kg/hr

Pot Still 205 TPD

114 TPD Low Wines 8274 Kg/hr

Spent Lees to ETP 84 TPD

32 TPD 1367 Kg/hr

Head & Tail Receiver
32.8 TPD 1367 Kg/hr

Malt Spirit 32.8 TPD

30 KLPD 63% v/v Steam 7.2 TPD

240 Kg/hr

6 TPD

400 TPD

Spent Grain from Lauter Tun 65 TPD

7 TPD 35 TPD 8 TPD 4 TPD 4 TPD 199 TPD 42 TPD

Boiler Cooling Tower
Bottling & 

Washing
Gin Plant

Domestic 

Water

From MEE: Process 

Condensate
Drier

46 TPD 342 TPD 14 TPD 7 TPD 5 TPD

Soft Water Make-up Water
Product & 

Cleaning
Domestic

DDGS with 10% 

Moisture
19 TPD

CONTRIBUTION TO ETP

Rinsing & 

Product 

Filling

Process 

Condensate  to 

ETP
Spirit Still 199 TPD

Dry Saturated 

Steam  at 3.5 

kg/cm2 (g).
Steam Condensate 

to Boiler

Concentrate at 35% (w/w) 
Recycle from ETP 

Mass Balance

Mash Tun

SCHEMATIC DIAGRAM FOR THE MULTIPLE EFFECT EVAPORATION PLANT

Wash Still
Considering 5-10% Spent Wash/Thin Slope  

at 0.7% (w/w) TDS Margin to design

MEE Plant

(4 Falling Film +
1 Forced Circulation) 

Steam 7.2 TPD

DRYER

Condensate 51 TPD

42 TPD 
to ETP

9 TPD
Loss

Steam 7.2 TPD 

Condensate (300 Kg/hr)

Fig 2.7 – Water Balance Diagram of Malt Spirit Plant (Terms of Reference No. 3.5) 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



DEIA Report of Proposed Grain/Barley Based Distillery for Production of Capacity 30 KLPD Of Malt Spirit  

and 2 KLPD Craft Gin Plant and Bottling Plant of 1000 Cases per day of IMFL/Bottling in India/Blended Scotch Whiskey at Mohal Parei Village Salol, Tehsil, District 

Kangra, Himachal Pradesh 

 

  JMS Enviro Care & Innovative Centre   
    (QCI/ NABET Certificate No: NABET/EIA/24-27/IA 0142)    

48 | P a g e  

 

Fig. 2.8 Water Balance Diagram of Craft Gin Plant (Terms of Reference No. 3.5) 

 

 

 

 

 

 

 

 

 

 

 

 



DEIA Report of Proposed Grain/Barley Based Distillery for Production of Capacity 30 KLPD Of Malt Spirit  

and 2 KLPD Craft Gin Plant and Bottling Plant of 1000 Cases per day of IMFL/Bottling in India/Blended Scotch 

Whiskey at Mohal Parei Village Salol, Tehsil, District Kangra, Himachal Pradesh 

  JMS Enviro Care & Innovative Centre   
    (QCI/ NABET Certificate No: NABET/EIA/24-27/IA 0142)    

49 | P a g e  

 

Wastewater Generation & Reuse (Terms of Reference No. 7.4) 

A) 30 KLD Malt Spirit Distillery  

Details of wastewater generation from Malt Spirit and Reuse of treated wastewater are given in table 

2.16 and 2.17. 

Table 2.16  

Wastewater Generation from Malt Spirit 

S No. Particulars Quantity (in KLD) 

1. Process condensate from MEE 199 

2. Spent Lees 84 

3. CIP of Mash Tun/Fermenters 17 

4. Boiler Blowdown 7 

5. Cooling Tower Blowdown 35 

6. Bottle Washing 8 

7. Drier Condensate 42 

 Total 392 

Table 2.17  

Reuse of treated wastewater from Malt Spirit 

S No. Particulars Quantity (KLD) 

1. Pre Masher 228 

2. Cooling Tower 162 

 Total 390 

 

B) Wastewater generation and reuse for 2 KLD Craft Gin Plant: Details of wastewater generation 

from Craft Gin Plant and Reuse of treated wastewater are given in table 2.18 and 2.19. 

Table 2.18  

Wastewater Generation from Craft Gin 

S No. Particulars Quantity (in KLD) 

1. Washing of Pilot fermenter 1.0 

2. Washing of maceration tank 2.0 

3. Spent Lees 1.0 

 Total 4 KLD 

 

 



DEIA Report of Proposed Grain/Barley Based Distillery for Production of Capacity 30 KLPD Of Malt Spirit  

and 2 KLPD Craft Gin Plant and Bottling Plant of 1000 Cases per day of IMFL/Bottling in India/Blended Scotch 

Whiskey at Mohal Parei Village Salol, Tehsil, District Kangra, Himachal Pradesh 

  JMS Enviro Care & Innovative Centre   
    (QCI/ NABET Certificate No: NABET/EIA/24-27/IA 0142)    

50 | P a g e  

 

Table 2.19  

Reuse of treated wastewater from Craft Gin 

S No. Particulars Quantity (in KLD) 

1. Fermentation 3.0 

2. Maceration 3.0 

 Total 6.0 

 

C) Spent Wash Generation: 

There will be generation of 181 KLD of Spent wash from wash still containing 0.7 % of TDS. However, 

keeping in view the variation in the quality of raw material and generation of spent wash from craft gin 

plant, about 205 KLD of spent wash shall be fed to four stage MEE. From MEE, 199 KLD of condensate 

and 6 KLD of concentrate will be generated. The concentrate shall be mixed with spent grain to the tune 

of 65 KLD, which will be fed to drier to get 18 KLD of DDGS containing 10 % moisture content. 

Spent wash, spent lees, CT blow down DM Plant regeneration and boiler blowdown along with 

processed condensate will be treated in ETP comprising CPU and MEE. Treated wastewater will be 

used as cooling tower make up, liquefaction and boiler feed water. The quantity of spent wash 

generation will be 6.03 kl per kl of Malt Spirit produced (181/30). 

Table 2.20  

Spent wash to be generated from 30 KLD Malt spirit Plant 

S No. Spent wash to be generated from 30 KLD Malt 

spirit Plant  

Spent wash to be generated 181 KLD 

 6.03 Kl/Kl of alcohol produced 

 

D) Handling of Spent Lees and Drier Condensate 

About 85 KLD of Spent Lees will be generated from spirit still, and will be sent to CPU (Condensate 

Polishing unit) for treatment. 

Table 2.21 

 Handling of Spent Lees and Drier Condensate 

Source of wastewater 

generation 

     Quantity    

being generated 

(KLD) 

Quantity of reused directly 

/after treatment 

(KLD) 

Spent Lees generation 85 After treatment, the spent lees 

shall be used in the 



DEIA Report of Proposed Grain/Barley Based Distillery for Production of Capacity 30 KLPD Of Malt Spirit  

and 2 KLPD Craft Gin Plant and Bottling Plant of 1000 Cases per day of IMFL/Bottling in India/Blended Scotch 

Whiskey at Mohal Parei Village Salol, Tehsil, District Kangra, Himachal Pradesh 

  JMS Enviro Care & Innovative Centre   
    (QCI/ NABET Certificate No: NABET/EIA/24-27/IA 0142)    

51 | P a g e  

 

process/utility. 

MEE and Drier 

condensate 

241 (199+42) After treatment, the entire 

treated wastewater shall be 

used in the process and well as 

cooling tower. 

 

E) Domestic waste water generation & treatment:  

Approx. 4 KLD Domestic waste water will be generated from the plant. This wastewater will be 

treated in a proposed Sewage Treatment Plant (STP) with a capacity of 10 KLD based on 

MBBR technology. 

Table 2.22  

Details of fresh water, wastewater generation, reuse of treated wastewater in domestic 

section 

S. 

No. 

Particulars Fresh Water 

(KLD) 

Wastewater 

Generation 

(KLD) 

Reuse of 

treated 

wastewater 

(KLD) 

Total Water 

Requirement 

(KLD) 

1 Domestic 5 4 4 5 

 

Details of the Treatment components of STP of capacity 10 KLD are given as under: 

1. Screen Chamber: In order to remove the floating matter from the domestic effluent, a 

mechanical screen of 5- 8mm spacing shall be installed to rule out the possibility of entering the 

floating matter in the downstream components of the STP.  

2. Equalization Tank: In order to equalize the characteristics of sewage before feeding to 

downstream components of the STP, an equalization tank of adequate capacity shall be provided. 

3. MBBR: MBBR system is considered a biofilm process. Other conventional biofilm processes 

for wastewater treatment are called trickling filter, rotating biological contactor (RBC) and 

biological aerated filter (BAF). Biofilm processes in general require less space than activated 

sludge systems because the biomass is more concentrated and the efficiency of the system is less 

dependent on the final sludge separation. Some other advantages compared to activated sludge 

systems are: 

▪ Higher effective sludge retention time (SRT) which is favourable for nitrification. 

▪  Responds to load fluctuations without operator intervention 



DEIA Report of Proposed Grain/Barley Based Distillery for Production of Capacity 30 KLPD Of Malt Spirit  

and 2 KLPD Craft Gin Plant and Bottling Plant of 1000 Cases per day of IMFL/Bottling in India/Blended Scotch 

Whiskey at Mohal Parei Village Salol, Tehsil, District Kangra, Himachal Pradesh 

  JMS Enviro Care & Innovative Centre   
    (QCI/ NABET Certificate No: NABET/EIA/24-27/IA 0142)    

52 | P a g e  

 

▪ Lower sludge production 

▪ Less area required 

▪ Resilient to toxic shock  

The MBBR is primarily meant to treat the wastewater with the help of aerobic bacteria (heterotrophic) 

and for the survival of these bacteria proper aerations system comprises of fine diffuser shall be 

provided to supply the require amount of oxygen. In this tank the wastewater will be degraded into 

carbon dioxide, water, new cells and ATP. The new cells will be utilized to replace the old cells in the 

form of MLVSS and ATP will provide the necessary energy required for survival of biomass. In order 

to have, healthy condition of biomass the required concentration of N and P shall be maintained in 

addition to other operational parameters such as pH, MLVSS, F/M, ORP and DO etc. The COD 

reduction will be approximate 80% and BOD reduction will be 90% after aeration tank outlet. 

4. Tube Settler: For separation of sludge and the wastewater, the treated wastewater of aerobic 

biological treatment system shall be passed through clarifier. The biomass/ sludge settled in the 

clarifier shall be recirculated in the aeration tank for maintaining the required concentration of 

MLVSS and the excess sludge, if any, shall be sent to sludge drying beds for dewatering of the same. 

The dried sludge shall be used as manure in the planation area. The clarified wastewater shall be 

collected in a tank for imparting tertiary treatment to polished the treated wastewater to the tune to 

make it fit for recycling in the process/utility. The Effluent from aeration tank goes to clarifier where 

the sludge is removed from bottom of clarifier. Part of sludge is recycled to aeration tank and rest 

spread on sludge beds.  

5. Multi Grade Filter (MGF) (1 no.): The wastewater treated in the secondary treatment system, 

will be stored in a storage tank for further pumping to Multi Grade Filter for removal of suspended 

solids. Multi Grade filter shall consist of a cylindrical mild steel vessel with dished ends and it shall 

be containing filter media in the form of sand and gravel etc. 

6. Activated Carbon Filter (ACF) (1 no.): 

Activated carbon filter shall consist of a cylindrical mild steel vessel with dished ends. This vessel 

shall be filled with activated carbon having iodine value of 900 for removal of TDS, color & odor 

from treated wastewater. 

7. Sludge Drying Beds: In the aerobic digestion, the sludge is sufficiently mineralized and does 

not need any further treatment before dewatering and disposal. Sand filtration drying beds will be 

provided, where sludge will be dewatered by filtration through sand bed and drying the dewatered 



DEIA Report of Proposed Grain/Barley Based Distillery for Production of Capacity 30 KLPD Of Malt Spirit  

and 2 KLPD Craft Gin Plant and Bottling Plant of 1000 Cases per day of IMFL/Bottling in India/Blended Scotch 

Whiskey at Mohal Parei Village Salol, Tehsil, District Kangra, Himachal Pradesh 

  JMS Enviro Care & Innovative Centre   
    (QCI/ NABET Certificate No: NABET/EIA/24-27/IA 0142)    

53 | P a g e  

 

sludge by solar heat. Sludge drying beds are constructed in brick masonry with a sand media 

supported by gravel bed and suitable under-drainage arrangement. 

F) CPU (CONDENSA TE POLISHING UNIT): The condensate collected from different sections 

will be treated in condensate polishing units of capacity 425 KLD and the treated water will be used as 

boiler feed water. The CPU comprises the following sections: 

a. Equalization Tank 

b. Anaerobic Digestor 

c. Primary Clarifier 

d. Aeration Tank (Stage-1) 

e. Aeration Tank (Stage-2) 

f. Secondary Clarifier 

g. Multi Grade Filter 

h. Activated Carbon Filter 

i. Ultra Filtration 

k. Final Collection Tank. 

Details of the Treatment components of ETP/CPU of capacity 425 KLD are given as under: 

a) Equalization Tank (EQT): In order to equalize the characteristics of wastewater before feeding to 

downstream components of the CPU/ETP, an equalization tank of adequate capacity shall be provided  

b)  Anaerobic digester (Mild Steel Tank with Epoxy Coating) 

The wastewater having high COD shall be segregated and collected in a separate tank for treatment in 

the anaerobic digestor. In digestor the wastewater shall pass through 4 phases such as hydrolysis, 

acidogenesis, acetogenesis and Methanogenesis. 

Eventually, there will be liberation of methane gas from the anaerobic reactor, which will be used as 

fuel in the boiler furnace and also there will be arrangement of flaring of this gas for using in case of any 

exigency. The treated wastewater from the reactor shall be carrying sludge in the form of solids. 

Therefore, for separation of these solids, which are settleable in nature, the treated wastewater with this 

component shall be passed through Primary Clarifier. 



DEIA Report of Proposed Grain/Barley Based Distillery for Production of Capacity 30 KLPD Of Malt Spirit  

and 2 KLPD Craft Gin Plant and Bottling Plant of 1000 Cases per day of IMFL/Bottling in India/Blended Scotch 

Whiskey at Mohal Parei Village Salol, Tehsil, District Kangra, Himachal Pradesh 

  JMS Enviro Care & Innovative Centre   
    (QCI/ NABET Certificate No: NABET/EIA/24-27/IA 0142)    

54 | P a g e  

 

c) Primary Clarifier (Lamella): Primary Clarifier is meant for removal of settleable solids coming 

with wastewater treated in the anaerobic reactor. In order to maintain the, VSS in the reactor, the sludge 

separated with primary clarifier shall be recycled in the reactor. The clarified wastewater shall be passed 

through degasser for removal of reduced gases generated during anaerobic digestion of the substrate 

present in the wastewater. Otherwise, the reduced gases may hinder the functioning of the aeration tanks 

d) Degasser: Degasser of adequate capacity for removal of reduced gases from the treated wastewater 

of anaerobic reactor shall be provided, which will make the wastewater fit for treatment in the aerobic 

biological treatment system by removing reduced gases.  

e) Aeration Tank (RRC Tank): The aeration tank primarily meant to further treat the wastewater with 

the help of aerobic bacteria (heterotrophic) and for the survival of these bacteria proper aerations system 

comprises of fine diffuser shall be provided to supply the require amount of oxygen. In this tank the 

wastewater will be degraded into carbon dioxide, water, new cells and ATP. The new cells will be 

utilized to replace the old cells in the form of MLVSS and ATP will provide the necessary energy 

required for survival of biomass. In order to have, healthy condition of biomass the required 

concentration of N and P shall be maintained in addition to other operational parameters such as pH, 

MLVSS, F/M, ORP and DO etc. The COD reduction will be approximate 80% and BOD reduction will 

be 90% after aeration tank outlet. 

f) Clarifier (RRC Tank): For separation of sludge and the wastewater, the treated wastewater of 

aerobic biological treatment system shall be passed through clarifier. The biomass/ sludge settled in the 

clarifier shall be recirculated in the aeration tank for maintaining the required concentration of MLVSS 

and the excess sludge, if any, shall be sent to sludge drying beds for dewatering of the same. The dried 

sludge shall be used as manure in the planation area. The clarified wastewater shall be collected in a 

tank for imparting tertiary treatment to polished the treated wastewater to the tune to make it fit for 

recycling in the process/utility. The Effluent from aeration tank goes to clarifier where the sludge is 

removed from bottom of clarifier. Part of sludge is recycled to aeration tank and rest spread on sludge 

beds.  

g) Sludge Drying Beds: In the aerobic digestion, the sludge is sufficiently mineralized and does not 

need any further treatment before dewatering and disposal. Sand filtration drying beds will be provided, 

where sludge will be dewatered by filtration through sand bed and drying the dewatered sludge by solar 

heat. Sludge drying beds are constructed in brick masonry with a sand media supported by gravel bed 

and suitable under-drainage arrangement. 

h) Treated Effluent Storage Tank (RRC Tank): The overflow of clarifier (treated effluent) will be 

collected in RCC tank. 



DEIA Report of Proposed Grain/Barley Based Distillery for Production of Capacity 30 KLPD Of Malt Spirit  

and 2 KLPD Craft Gin Plant and Bottling Plant of 1000 Cases per day of IMFL/Bottling in India/Blended Scotch 

Whiskey at Mohal Parei Village Salol, Tehsil, District Kangra, Himachal Pradesh 

  JMS Enviro Care & Innovative Centre   
    (QCI/ NABET Certificate No: NABET/EIA/24-27/IA 0142)    

55 | P a g e  

 

i) Multi Grade Filter and Carbon Filter: The treated effluent from storage tank will be passed 

through MGF to reduce suspended particles. From MGF effluent goes to carbon filter to remove any 

smell to make the treated wastewater fit for recycling in the process as well as utility. 

Table 2.23: Characteristics of Wastewater 

Sr. 

No 

Description Quantity 

of Spent 

Generation 

(KLD) 

Conc. of (mg/l) Pollution Load of (kg/day) 

BOD COD TDS BOD COD TDS 

1. Process condensate 

from MEE 

199 450 1450 - 89.55 288.55 - 

2. Spent Lees of Malt 

Spirit 

84 300 1050 - 25.2 88.2 - 

3. CIP of Mash 

Tun/Fermenters 

17 1650 4450 - 28.05 75.65 - 

4. Boiler Blowdown 7 - - 1800 - - 108 

5. Cooling Tower 

Blowdown 

35 - - 2000 - - 48 

6. Bottle Washing 8 100 250 - 0.8 2 - 

7. Washing of Pilot 

fermenter 

1.0 1400 4150 - 1.4 4.15 - 

8. Washing of 

maceration tank 

2.0 - - -   - 

9. Spent Lees of Craft 

Gin Plant 

1.0 300 1050 - 0.27 0.945 - 

10. Drier Condensate 42 150 500 500 6.3 21 21 

Table 2.24 

The treated effluent which is permeate of RO Details and Performance of ETP/CPU to be installed 

Point of sampling Conc. of the Parameters (mg/l except pH) 

pH BOD COD TSS 

Final Outlet of the ETP 7.00-8.00 Less than 30 Less than 

100 

<50 

Prescribed Standards 5.5-9 100 - 100 

 

 

 



DEIA Report of Proposed Grain/Barley Based Distillery for Production of Capacity 30 KLPD Of Malt Spirit  

and 2 KLPD Craft Gin Plant and Bottling Plant of 1000 Cases per day of IMFL/Bottling in India/Blended Scotch 

Whiskey at Mohal Parei Village Salol, Tehsil, District Kangra, Himachal Pradesh 

  JMS Enviro Care & Innovative Centre   
    (QCI/ NABET Certificate No: NABET/EIA/24-27/IA 0142)    

56 | P a g e  

 

Figure 2.9 

Process Flow Diagram of Effluent Treatment Plant  

 

 

 

 



DEIA Report of Proposed Grain/Barley Based Distillery for Production of Capacity 30 KLPD Of Malt Spirit  

and 2 KLPD Craft Gin Plant and Bottling Plant of 1000 Cases per day of IMFL at Mohal Parei Village Salol, Tehsil,  

District Kangra, Himachal Pradesh 

        JMS Enviro Care & Innovative Centre  
              (QCI/ NABET Certificate No: NABET/EIA/24-27/IA 0142)   

57 | P a g e  

 

2.4.6 Power Requirement (Terms of Reference No. 3.5) 

The power requirement will be 1.5 MW, which will be sourced from the HPSEB. Details of power 

requirement is given in Table 2.25. 

Table 2.25  

Power Requirement 

DESCRIPTION QUANTITY 

Power Requirement 1.5 MW 

Source HPSEB 

Details regarding DG Sets 

DG Set 2X750 KVA for emergency back up 

Stack Height 15 m 

Fuel HSD @1000 liters 

APCD Adequate stack height and acoustic 

enclosures will be provided 

 

2.4.6.1 Energy Conservation 

Following energy conservation measures shall be adopted: 

i) LED shall be used in place of inter lighting. 

ii) Street lighting shall be done completely with solar energy, likely saving of energy will be as 

follows: 

Load Distribution: 

1. Total Internal Lighting Load =15 KW 

2. Outer Lighting Load = 15 KW 

3. Other Power load =1470 KW 

                  Total Load =1500 KW  

Saving: By using LEDs with tube lights                     =     15 KW 

By adopting solar energy for outer Lighting (100%) =     15 KW 

TOTAL                                                                       =    30 KW 

Percentage (30/1500x100)                                         =    2.0 % 

 

2.4.7 Manpower Requirement (Terms of Reference No. 3.5) 

The proposed project will bring employment for 100 persons. The details are given in Table 2.26  

 



DEIA Report of Proposed Grain/Barley Based Distillery for Production of Capacity 30 KLPD Of Malt Spirit  

and 2 KLPD Craft Gin Plant and Bottling Plant of 1000 Cases per day of IMFL at Mohal Parei Village Salol, Tehsil,  

District Kangra, Himachal Pradesh 

        JMS Enviro Care & Innovative Centre  
              (QCI/ NABET Certificate No: NABET/EIA/24-27/IA 0142)   

58 | P a g e  

 

Table 2.26  

Manpower Requirement 

S. No. Description Nos. 

 

i) 

 

Skilled Workers 

 

45 

ii) Unskilled Workers 53 

iii) IT professionals 2 

 Total 100 

 

2.4.8  Solid & Hazardous waste generation and their management: 

A)  Solid Waste: (Terms of Reference No. 12.10) 

➢ Boiler ash will be generated to the tune of 3.75 TPD and will be sent to brick manufacturers 

and farmers for soil conditioning. 

➢ Municipal solid waste @ 25 Kg/day will be collected, segregated using collection bins. The 